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Therapy decision tree—Ulcerative colitis 
Objective 

Provide direction regarding the choice of therapy for patients with ulcerative colitis  

Patient Population 

Adult patients (≥18years) with a known diagnosis of ulcerative colitis 

Highlight Box 

Introduction  

Ulcerative colitis (UC) is a chronic inflammatory condition of the large intestine limited to the 
mucosal layer of the colon extending proximally from the rectum, to varying extent. UC is diagnosed 
based on a combination of clinical presentation, endoscopic findings, and histological features 
indicating chronic inflammation. It is important to define the extent and severity of inflammation to 
guide the selection of appropriate treatment and predict prognosis. 

Montreal classification of ulcerative colitis based on disease extent is classified as follows: 

 

                                                          

Ulcerative proctitis                                Left-sided colitis                       Extensive colitis/Pancolitis  
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New therapies are constantly being developed and should be considered. 
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  Partial Mayo Scoring System for Ulcerative Colitis disease activity 

Definitions, suggested diagnostic work-up and goal of therapy: 

• Corticosteroid refractory UC: If there is no clinical response to oral prednisone (40 to 60 mg 
or equivalent) within 30 days 

• Corticosteroid dependent UC: If corticosteroids cannot be tapered within three months of 
starting without disease recurrence or if relapse occurs within three months of stopping 
corticosteroids. 

• Laboratory investigation include: CBC, liver biochemical tests, albumin, iron studies, ferritin 
and CRP 

• Stool studies include: Clostridium difficile, routine stool cultures, and fecal calprotectin 

• If the patient recently travelled to a parasitic infection endemic region, consider ova and 
parasites.  

• Endoscopy (flexible sigmoidoscopy or colonoscopy) if needed for change in therapy. 

• Goal of therapy: To achieve clinical and endoscopic remission. 

 
 
 

Parameter Clinical evaluation (single choice) Score 

Stools frequency 

(per day) 

Normal number of stools 

1-2 more than normal 

3-4 more than normal 

≥5 more than normal 

0 

1 

2 

3 

Rectal bleeding 

(indicate the most 
severe bleeding of the 

day) 

No blood seen 

Streaks of blood with stool less than 
half the time 

Obvious blood with stool most of the 
time 

Blood alone passed 

0 

1 

 

2 

3 

Physician’s global 
assessment 

Normal 

Mild 

Moderate 

Severe disease 

0 

1 

2 

3 

 

Score Interpretation 

0-1 remission 

2-4 Mild activity 

5-6 Moderate activity 

≥7 Severe activity 
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The following algorithms are best practice clinical pathways for therapy decisions for patients with 
Ulcerative Colitis:  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Management of mild to moderate active Ulcerative Colitis 

Proctitis Left-sided colitis or Extensive colitis 

Rectal 5-ASA (1g/day supp or 4g 
enema) OR Oral 5-ASA (4.0-4.8 g/day) 
± rectal 5ASA 

Oral 5-ASA (4.0-4.8g/day) ± Rectal 5-
ASA (>1g/d Supp or 4 gr enema) 

Assess in 1-2 months for symptomatic response (pMayo score) 
Instruct the patient to notify the physician if worsening or persistent symptoms after 2 

weeks 

Continue therapy for 
maintenance 

Proctitis: Oral 5-ASA ± 
intermittent rectal 5-ASA 

Left-sided: Oral 5-ASA 

Maximize Oral 5-ASA (4.8g/day) ± Rectal 5-ASA ± 
Rectal corticosteroids ± oral Budenoside MMX 
(9mg/day) 

Assess in 1-2 months for symptomatic response.  

Instruct the patient to notify the physician if 
recurrent or persistent symptoms after 2 weeks 

Assess for remission with 
symptoms and objective 
markers (i.e. flexible 
sigmoidoscopy/colonoscopy 
or FCP 6-12 months) 

(IBD follow-up blood 
requisition form  & Fecal 
Calprotectin with 
instructions) 

Instruct the patient to call if 
symptoms re-occur  

symptoms re-occur. 

Initiate oral corticosteroids (40-60mg) 

Assess in 2-4 weeks for symptomatic response.  

Instruct patient to notify physician if recurrent symptoms  

Reassess disease severity; step 
up to moderate-severe 

ulcerative colitis algorithm 

Continue 5-ASA (oral ± topical) for 
maintenance 

Consider initiating 
immunomodulator 

Consider initiating Advanced 
Therapy  

No/Steroid 
refractory 

Yes 

OR 

OR 

No 

Yes 

No 

Yes 

http://www.ibdclinic.ca/media/uploads/partial_mayo_09_2016.pdf
http://www.ibdclinic.ca/media/uploads/ibd_follow-up_blood_req_09_2016.pdf
http://www.ibdclinic.ca/media/uploads/ibd_follow-up_blood_req_09_2016.pdf
http://www.ibdclinic.ca/resources/fecal-calprotectin-with-instructions/
http://www.ibdclinic.ca/resources/fecal-calprotectin-with-instructions/
http://www.ibdclinic.ca/resources/fecal-calprotectin-with-instructions/
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* Anti-TNF ± thiopurine ǂFolic acid (1 mg daily) is recommended to reduce gastrointestinal symptoms and transaminase elevations 
associated with the drug 

 

 

Consider the following when choosing an Advanced Therapy (shared decision-making): 

• Patient preference and characteristics (e.g., age, comorbidities, potential pregnancy) 
• Risk of adverse events (e.g., infection, malignancy) 
• Other medications being used, prior therapy for UC 
• Accessibility to an infusion center 
• Patient adherence 
• Pre-biologic workup  

Oral corticosteroids (40-
60mg) with taper 

Advanced therapy (Anti-TNF*, anti-integrin, 
anti-IL12/23, anti IL23, JAK inhibitor, S1P 

modulator)  

Assess in 2 weeks for 
symptomatic response 

Assess for symptomatic, biochemical and/or 
endoscopic remission response at 1-3 months 

 
 

Continue therapy 
and reassess every 

6-12 months 

Dose optimization or 
consider switching 
within class or to a 

different class 
 

Assess in 2-3 months for symptomatic response (Ensure proper induction prior to 
reassessment, only severe drug reaction for early switching or discontinuation prior to 

completing induction). 

Continue or initiate steroid-
sparing therapy (optimize oral 
5ASA, Thiopurine or Advanced 
Therapy) 

 

Consider switching therapy [LINK to CCP for 
choosing advanced therapy choosing second 

biologic) 

Consider surgical intervention if 
advanced therapy fails 

OR 

No 

No 

No 

Yes 

No 

Yes 

Yes 

Management of non-hospitalized moderate to severe active Ulcerative Colitis 

  

http://www.ibdclinic.ca/ibd-ccp/2-ibd-patients-starting-biologic/
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* Monitoring vital signs, stool output, intravenous fluid, electrolyte replacement, venous thromboembolism prophylaxis and nutritional 
support   **The threshold for escalating therapy in time and/or dose should be low, especially in sick patients with low albumin. 
*** Not commonly used in Canada ****IFX should be administered as combination therapy for at least 6 months on discharge 
 

Assess for clinical 
response  

Management of Hospitalized Acute Severe Ulcerative Colitis 

Initiate: 
• Supportive care* 
• Intravenous (IV) 

corticosteroids 
(Methylprednisolone 40-60 
mg/day) ± topical 
corticosteroids 

• Pre-biologic workup 

On-admission conduct: 
• Assays of stool samples for C .difficile, FCP 

and bacterial pathogens 
• Abdominal X-ray 
• Flexible sigmoidoscopy 
• Chest X-ray and tuberculosis testing 
• Hep B Serology  
• Testing for CMV (flexible sigmoidoscopy) 

Transition from IV to oral 
corticosteroids with taper Add 

Thiopurines or 5-ASA 
Escalate medical therapy 

Administer second infliximab 
infusion (10 mg/kg) 

Discontinue 

cyclosporine 

Transition from 
IV to oral 

cyclosporine; 
consider 

maintenance 
therapy 

OR 
Transition from 

IV to oral 
corticosteroids 

Discharge patient from hospital ensuring: 
• Normalization of vital signs 
• <6 stools per day with little or no blood with each bowel 

movement 
• Resolution of severe abdominal pain 
• Tolerance of oral diet 
• Discuss follow up plans 
• Consider out-patient therapy plan regarding initiation of 

maintenance therapy 

Infliximab** Cyclosporine IV*** 

Surgery  

Assess for clinical response at 5-7 days  Assess for clinical response    

Assess for clinical response at 3-4 days after initiation of IV steroids   

Arrange for outpatient 
infliximab infusion to 

complete induction doses of 
infliximab, and then continue 

with maintenance  
infliximab **** 

Surgery  

OR 

Yes 
No 

OR 

Yes 

Yes 

No No 

No 

Yes 
Yes 
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Other Resources 

Inflammatory Bowel Disease: Drug Comparison chart 

UpToDate® — Patient education: Ulcerative colitis (Beyond the Basics) (freely accessible) 
https://www.uptodate.com/contents/ulcerative-colitis-beyond-the-
basics?topicRef=2004&source=see_link 
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